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Notes for using this parts book

This book was prepared based on information available in October 2002.

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line '

If the symbol * is found in the " Parts No." column, refer to the difierent parts lists,

gauge parts list on page 61-62.
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A. E{RBAER / Machine body

REF.NO CODE QTY baq NAME OF PARTS RM
4 104450101 6] LtL8 RUBBER CAP, 8
5 140392009 11482 Oll. CAP
6 117934001 1137 4813.5 RUBBER CAP, 13.5
7 140392009 23874 OlL CAP
10 104450101 3|9 ate8 RUBBER CAP, 8
1 104449001 1|3 4ts15.5 RUBBER CAF, 15.5
12 $§37915009 AR I -R BED COVER, R
13 553119001 VAT AN LR BED COVER, LF
14 §53120001 1N IR ANV -LR BED COVER, LR
15 106629002 9l¥134°4.37 SCREW, SM4.37
16 017680512 2[4 ~h4. 37X5 BOLT, SM4.37X5
17 S23337001 1|3°4t418.5 RUBBER CAP. 18.5
18 551457109 1|4-12433€73 FACE PLATE ASSY, 433E
18-1 551458109 1|*1%433E FACE PLATE, 433E
18-2 548962000 1[50 7%y FACE PLATE PACKING
18-3 117934001 1|3 bt13.5 RUBBER CAP, 135
19 080670812 3| 1o 357-40X8 SCREW, BIND SM3.57-40X8
22 152842059 1 Adhein =93 SHUTTLE RACE COVER ASSY
23 145480101 2|3 »39°6.35 SHOULDER SCREW, SM6.35
24 109239002 2R 4% WAVE WASHER
25 $55208000 1Tk’ shn’ - THREAD TAKE-UP LEVER COVER
28 062681012 1[F4°2437-40X10 SCREW, PAN SM4.37-40X10
28 520164001 (N B S K] RUBBER CAP, 13
29 150592001 2|3 LktA16 RUBBER CAP, 16
30 104821001 1|37 L210.5 RUBBER CAP, 10.5
31 544010001 I LEA11.5 RUBBER CAP, 11.5
33 $51460009 1]7°047bNG-9 RUBBER CAP, MG-9
40 $51098000 1| 27200 - IM FRAME SIDE COVER, IM
41 $59320001 2|~ BN 320 BELT COYER SUPPQRT PILLAR
42 062711012 4}FA7 2476-32Xi0 SCREW, PAN SM4.76-32X10
409 S53117101 A =h" = FINGER GUARD
410 011679312 21F43Y° 3,577 SET SCREW, (FT) SM3.57
707 §43907309 BV 2 97 FRAME SIDE COVER
708 541290301 1|OYSHYE{IN" 14 OYS SETTING PLATE PACKING
709 541060109 1|#09419 BLIND PLATE
710 062710812 41" 1476-32X8 SCREW, PAN SM4.76-32X8
920 544629001 1{Ev-7 E-MARK

118-B84-050
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B1. L#h - &HARIE / Upper shaft and needle bar mechanism

REF.NO CODE TY EoAq NAME OF PARTS AM
1 S57632001 | 1{977 7485 UPPER SHAFT, 485
2 S57644001 |  1[us{3.9° 7" -VF U-TIMING PULLEY, F
3 014770622 |  2|FIbrdy°6. 3574 3 SET SCREW, SOCKET {CP) SM6.35
4 S49582001 | 1|97 7A5kF UPPER SHAFT BUSH, F
5 S49583001 | 123309743 THRUST WASHER
6 014780622 |  1|rrbady 6. 3504 SET SCREW, SOCKET (CP) SM6.35
7 140726000 | 1|99 7320M UPPER SHAFT BUSH, M
8 072630260 | 2| 7Y.9° 6302wV BALL BEARING, 6302VV
9 116920001 1[40 9232005 RING, THRUST
10 048150142 112227743915 RETAINING RING, EXTERNAL C15
12 S57633001 |  1[Mr455.7484 THREAD TAKE-UP CRANK, 484
13 100250001 172357714 SCREW, SM7.14
14 014770622 2|PHh 23576, 35947 SET SCREW, SOCKET (CP) SM6.35
15 123006001 1[H43576. 35943 SET SCREW, (CP) SM6.35
16 S57634001 [ 1[n& 9L a0t NEEDLE BAR CONNECTING ROD
161 152233101 [ 1fsveonmn THREAD TAKE-UP SUPPORT
16-2 S57636001 |  1frk ub g THREAD TAKE-UP LEVER
163 S47091001 | t]ie iy g THREAD TAKE-UP SUPPORT SHAFT
16-4 557637001 | 1|4 9459484 NEEDLE BAR CRANK
16-5 145465001 | 1[v439 3.57L SCREW, SM3.57-40X6 L
166 S49689001 | 1|nUa dush NEEDLE BAR CONNECTING ROD
16-7 $37926101 | 1|5 99 % NEEDLE BAR CLAMP
168 062680812 |  1fa"3437-40x3 SCREW, PAN SM4.37-40X8
169 147777000 | 2| Py NEEDLE BEARING
" 42" yavBBE * OPTION PARTS *
16 857638001 1|4 ALopyiD N-BAR CONNECTING ROD ASSY, D
16-1 $47089001 | 1|7k AP THREAD TAKE-UP SUPPORT
16-2 S57700001 | 1[5k vi4c THREAD TAKE-UP LEVER, C
16-3 S47081001 | 1frek 41y Y THREAD TAKE-UP SUPPORT SHAFT
16-4 §57637001 |  1[n# 975-9484 NEEDLE BAR CRANK
16-5 145465001 o257 3.57L SCREW, SM3.57-40X6 L
16-6 549689001 [ 1[n+ 9L NEEDLE BAR CONNECTING ROD
16-7 $37926101 |  1{ms 954 NEEDLE BAR CLAMP
16-8 062680812 |  1|tr"2437-40x8 SCREW, PAN SM4.37-40X8
16-9 147777000 [ 2|=-baa'Pry NEEDLE BEARING
17 014780622 |  1[rHhidy 6. 3594 3 SET SCREW, SOCKET (CP) SM5.35
18 102630001 | 1|3 9724937 NEEDLE BAR GUIDE SLIDE 8LOCK
19 549593000 |  1{W# ¥t NEEDLE BAR GUIDE
20 100242003 | 2|7235°3.57 SCREW, SM3.57-40X5
21 155578000 |  2|1°htr7.2 RUBBER CAP, 7.2
22 SA2051001 |  1|W#"9sT NEEDLE BAR, ST
23 144458001 | 1|P4v74ia4°3.57 SET SCREW, SM3.57-40X4.5
24 152242001 | 1|a# 9250 NEDDLE BAR BUSH, U
25 152243001 | 1jns 92480 NEEDLE BAR BUSH, D
2 145646025 | 1{1I2MDPX17 NEEDLE, DPX17
" 3y " " OPTION PARTS *
26 824511007 | 1[:%2n3355-01MR NEEDLE, 3355-01 MR
50 158907001 | 1]#1b 3-7'- IOLER PULLEY
51 S35766001 | 23759946202 2RV BALL BEARING, 6202 2R
52 048350242 | 2{b#973%35 RETAINING RING, INTERNAL C35
53 S57642001 | 1[uya7 -0 ENSION PULLEY ARM
54 018084032 | 17+ 248X40 BOLT, SOCKET M8X40
55 025080232 |  1]u7% h #5198 WASHEH, PLAIN M 8
56 028080242 | 1|n i1 h 524 WASHER, SPRING 2-8
58 158909001 | 1}toh12.7157Y NUT, SM12.7 (LEFT)
59 025900232 | 1|L7y A #1912, 70 WASHER, PLAIN M 12.70
[s0 SE7645001 | 1[Us{30 A ME U-TIMING BELT, F
118-384-123
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B1. L - #H4ER8{% / Upper shalt and needle bar mechanism

REF.NO CODE QTy bosid NAME OF PARTS RM
61 159908001 2SSV 2T ADJUSTING SCREW
62 159905001 11 bAR{FINIEY ADJUSTING SCREW
63 105812003 21167, 94 NUT, SM7.94
64 140518001 11743777, 94 SCREW, 5M7.94X10
65 081007070 1o P7 ORING, P7
66 523618001 1|743% 6X10 SCREW, M6X10
68 SA1087001 1T77-U2A" -4 T-PULLEY SPACER

118-884-123
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B2. LA -&HERI{E / Upper shalt and needle bar mechanism

REF.NO CODE QrTy (] NAME OF PARTS RM
30 557648001 U977 1849z U-TIMINNG PULLEY 84 ASSY
301 S57649001 1975927 -48e UPPER SHAFT PULLEY. 84
30-2 556018000 1|7°-02A" -4 PULLEY SPACER
30-3 556019001 T =940 % PULLEY WASHER
30-4 018401236 3|4 A4X12 BOLT, SOCKET M4X12
30-5 028040246 3|V ATR2-4 WASHEH, SPRING 2-4
31 $55572001 2|rto3” 1595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
35 $52838000 1[975°984359° A" tb UPPER SHAFT TIMING BELT
36 552839200 1|IME-27"Fr b MOTOR BRACKET, IM
37 018083022 3|PHE n8X30 BOLT, SOCKET M8X30
38 028080242 3|n &4 H 32-8 WASHER. SPRING 2-8
39 025080232 3jLa¥ 4 328 WASHER, PLAIN M 8
41 018062022 1|71 #hEX20 80OLT, SOCKET M6X20
42 018062522 1|PHE BAEX25 BOLT, SOCKET M6X25
43 021060102 117h1726 NUT, 1 M6
44 018063022 4[FH° M6X30 BOLT, SOCKET M6X30
45 028060242 AN 3 h" 225 WASHER, SPRING 2-6
46 025060232 439" b 37295 WASHER, PLAIN M 6
47 $52836000 1|M2132777" 13223 MOTOR TIMING PULLEY ASSY
418 $§55572001 1[P#9%° 1595-28X10 SET SCREW, SOCKET{CP)SM5.95X10
49 017680512 115" Lh4, 37X5 BOLT, SM4.37X5
169-1 §57976001 AR EIvAVIYR BELT ADJUSTING PLATE A ASSY
70 S§57978001 17 EhAEY49B BELT ADJUSTING PLATE, B
é
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c1. #YM{% / Feed mechanism

REF.NO CODE QTY NAME OF PARTS AM
1 551857101 HXTIYun -10071 X-FEED LEVER ASSY, 100
11 S42067101 1{X$2ULn" 100 X-FEED LEVER, 100
1-2 551858001 X7 -7% X-FEED LEVER COVER
1-3 153924001 1{71hb FELT
1-4 108802001 1]73L¥AX4 WICK, 4X4 L=250
1-5 537932101 1]429p400 FEED CAM ROLLER
1-6 837933001 10577 ROLLER SHAFT
1-7 014760622 1723275, 95 SET SCREW, SOCKET SM5 85
2 S37934101 1[X370en" - 4% X-FEED LEVER BUSH
3 183493001 13795 1 IbK5-93 F-SHAFT SET SCREW COLLAR ASSY
3-1 509212001 1{t70h5- SET SCREW COLLAR
3-2 101706001 2|M$57°6.35 SET SCREW, SM6.35-40X5.5
4 153393001 RRERLVEIZIN 2 WASHER
5 071047650 1]394293/16 BEARING BALL, 3/16
6 014760622 1[FHh23y°5. 98 SET SCREW, SOCKET SM5.95
7 S42069001 1{Y220Ln’ -6072 Y-FEED LEVER ASSY, 60
71 S42070001 1|Y329Ln" -€0 Y-FEED LEVER, 60
7-2 $37932101 1|47Yhk30 FEED CAM ROLLER
7-3 $37933001 1|37 ROLLER SHAFT
7-4 014760622 1|7 28,75, 95 SET SCREW, SOCKET SM5.95
7-5 152973001 1]7314X4 WICK, 4X4 L=170
8 152760051 AT =57 TACK WIDTH FEED LEVER SHAFT
9 048180142 1M 939C18 RETAINING RING, EXTERNAL C18
10 152756001 2|33ZM R 318 WASHER, THRUST 18
1 014760622 1{7ihA2Y"5. 95 SET SCREW, SOCKET SM5.95
12 S41703000 1{PM77 75X PM BRACKET, X
13 553099001 1|429h4X100 X-FEED CAM, 100
14 014760622 2|7thA3y75. 05 SET SCREW, SOCKET SM5.95
15 S41705001 |3 I ¢ CAM SHAFT, X
16 070688850 3|95 15 6B8LENR BALL BEARING, 688ZZNR
17 551099000 {7737y PM BRACKET, Y
18 S51100001 1{37Un47" 377hY60 Y-FEED CAM BRACKET, 60
19 §53100001 1{32UH5Y60 Y-FEED CAM, 60
20 014760622 2|7Fba3y78. 95 SET SCREW, SOCKET SM5.95
1 $51101001 1|hLi” Y CAM SHAFT, Y
22 070688850 2|47 77768B2ZNR BALL BEARING, 688ZZNR
23 S37940001 21T POSITIONING PIN
24 062681012 2|17 3437-90X10 SCREW, PAN S5M4.37-40X10
25 S51103001 1]ebH5- SET SCREW COLLAR
26 014760622 2|7t #4775, 95 SET SCREW, SOCKET SM5.95
27 $37942100 alar7°u49°'n7°8 COUPLING HUB, 8
28 $37944000 2|37177Y59" 2 -4 COUPLING SPACER
29 014760622 BiT+bi2y75. 95 SET SCREW, SOCKET SM5.95
30 S51452001 HE A X HOME POSITION DOG, X
31 551463001 Ty HOME POSITION DOG, Y
32 060680712 2| b 437-40X7 SCREW, BIND SM4.37-40X7
33 $53108001 1M 4= bY7512 X-SENSOR SETTING PLATE
34 018400632 1|7+ LE4X6 BOLT. SOCKET M4X6
35 025040232 TETY T 4294 WASHER, PLAIN M 4
36 553109001 L ben S UK X-SENSOR SETTING BASE
37 S51465001 1Yo -ty 14 Y-SENSOR SETTING PLATE
38 062660612 1|~ 34, 37-40X6 SCHEW, PAN SM4.37-40X6
41 S42083001 1|425° 4714458 FEED BRACKET GUIDE PLATE,R
42 145318001 29437°4.37 SCREW, SM4.37
43 100032004 2473574.37 SCREW, FLAT SNi4.37-40X8
44 542084101 U ErAVIE VA FEED BRACKET ASSY
44-1 166076101 I LERF AR FEED BRACKET
44.2 153377001 2]70A3X17. 8 ROLLER, A 3X17.8
44-3 153378001 2HI FEED GUIDE ROLLER
44-4 148133001 2|m ROLLER
445 156 108001 e eld Ry R T-WIDTH REGULATOR BI.CCK ASSY

118.084 202
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ci1. 2YB{% / Feed mechanism

REF.NQ CODE QTY A NAME OF PARTS AM
44-6 156108001 2 SPACER
44-7 156077001 14295 1h FEED GUIDE SLIDE BLOCK
44-8 156080000 11718} FELT
44-9 153380001 113345h9329% T-LENGTH REGULATOR BLOCK ASSY
44-10 542086001 1{YA71 =09 Y-FEED LEVER COVER
44-11 014760622 1|PHhi2, 5.9 SET SCHREW, SOCKET 5M5.95
45 153383001 203905 1hA SPACER
46 153384001 2lI7-193 RETAINER ASSY
47-1 153391001 1795 4 FEED BRACKET COVER, L

v 3y aE v " OPTION PARTS "

47-2 S51860001 12357 4 1LY FEED BRACKET COVER ASSY, LL
53 $58892001 4|PHaT b4, 37X5 BOLT,SOCKET SM4.37X5
54 025680232 2k h° $7194. 37 WASHER PLAIN M 4.37
55 062670612 1{FA"1357-40%X6 SCREW, PAN SM3.57-40X6
60 SA1054001 11295 AP 13FF FEED BAR GUIDE PLATE, FF
61 SA1055001 11295 {7 H41%FH FEED BAR GUIDE PLATE, FR
62 145318001 417437 4.37 SCREW, SM4.37
310 SA2210001 1 XA 7N -258} X-FEED LEVER FELT
118-B84-202
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c2. ZYR{% / Feed mechanism

REF.NO CODE jQTy Lo xq NAME OF PARTS am
48 025060232 21k7% 0 33296 IS WASHER, PLAIN M 6
40 $39110001 o|& npsan-28x1a BOLT, W/ISOCKET SM5.95-28X14
50 018501022 2|rH: 4b5%10 BOLT, SOCKET M5X10
a1 $53091001 144197 93434EL7- WORK CLAMP ARM ASSY, 434E PNEU
91-1 S41658000 114197 ° 23417 WORK CLAMP ARM, Z34 PNEUMATIC
91-2 $53092001 244197 Lac -F WORK CLAMP ARM LEVER, F
91-3 $10377101 >1 14197 bn" -BR WORK CLAMP ARM LEVER, RR
91-4 510378101 145197 bi" —RL WORK CLAMP ARM LEVER, RL
91-5 S10058001 1[A5I9F b =" W-CLAMP ARM LEVER SHAFT
91-6 S$21775001 1|t9bh2-7% SET SCREW COLLAR ASSY
91-6-1 139096001 1|29k h7- SET SCREW COLLAR
91-6-2 014680622 2|PHh ARy 4. 37047 SET SCREW, SOCKET (CP) SM4.37
91-7 143591001 1232027 THRUST RING
91-8 048050342 1|+47E5 RETAINING RING, £5
91-9 014760622 1{7Fh315°5.95 SET SCREW, SOCKET SM5.95
91-10 025040232 21k34° b~ 33a%94 WASHER, PLAIN M 4
91-11 018400622 2|7 LA BOLT, SOCKET M4X6
91-12 S41660001 2341724 34E17- WORK CLAMP, 434E PNUMATIC
91-13 153369001 2|141P 41154 WORK CLAMP GUIDE PLATE, A
91-14 153370001 1118175491498 WORK CLAMP GUIDE PLATE, B
91-15 107038003 6|3535°3.57 SCREW, FLAT SM3.57
91-16 553094001 1|Wse 491 CYLINDER SUPPORT
91-17 $53095000 2{17-8 15218 AIR CYLINDER, 15-18
91-18 518415101 2{n-7223.04M5 HALF UNION, Q4M5
91-19 $03800001 2|k ey CLEVIS PIN
91-20 048040342 4|+ 47E4 RETAINING RING, E4
91-21 553096001 2las A CYLINDER JOINT
91-22 110168001 2lmy 9 ROLLER SHAFT
91-23 S41271000 2|za uS ELBOW. M5
" 37 yavERE@ ‘OPTION PARTS *
903-1 $51102001 1|14 IP434EMK217- WORK CLAMP, 434EMK2 AIR
" WGB3 " * For supply parts “
900 153377001 1|3RA3X17.8 ROLLER, A 3X17.8
901 153378001 1|+595°4a0 FEED GUIDE ROILER
903-2 S$12685001 1{F917yLH WORK CLAMP, LH
904 153403002 2|8 Wk4.37X7 BOLT, SM4.37X7
" - EE T " GAUGE PARTS *
905 S54984001 115°-4'92434EMK2 GAUGE ASSY, 434EMK2
9051 $52100001 1|rusvdsavy HOME POSITION STANDARD PLATE
905-2 $49955001 2115033y SCREW, W/SOCKET SM4.37

118-B84-202
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D. 1 E4 Bl{E / Presser fool lifter mechanism

REF.NO CODE_|atY oo NAME OF PARTS AM
19 $49641001 [ 1|L2b" MITH{7A SOLENOID SETTING PLATE, A
20 060681212 | 4N {2h"437-40X12 SCREW, BIND SM4.37-40X 12
500 S10125000 | 33" LEv21 RUBBER CAP, 21
501 104450101 | 2{2 Lko8 RUBBER CAP, 8
118-B84-204
E. % £ A% / Thread nipper mechanism
REF.NO CODE Q1Y E A NAME OF PARTS AM
22 $55199001 |  1|fbanseL TENSION RELEASE PIN, L
23 S57689001 | 1[fhanAL  dvun - TENSION RELEASE PIN PUSH LEVER
24 $10202201 | 1fuutibn’ =42 LEVER SHAFT
25 014760622 [  1|PHh3'5, 95 SET SCREW, SOCKET SM5.95
26 $24523000 [ 1|1hamxsvs 93 TENSION RELEASE CYLINDER ASSY
261 S15097000 |  1f7)3710X3 CYLINDER, 10X5
26-2 S11426000 | 1|1d 1-424M5 ELBOW UNION, 4M5

118-084-400G
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F. A<M {% / Rotary hook mechanism

REF.NO CODE QTY (PR NAME OF PARTS AM

1 S$57646001 1|47 LOWER SHAFT

2 S$57647001 1A 91%° LOWER GEAR

3 076900800 1|7 9%¥690027 BALL BEARING, 890022

4 600961000 11205 994HK1010 BEARING HK1010

5 S57650001 123200 PY° THRUST BEARING

6 $57651001 LR VAR 2 38 0 L] LOWER SHAFT GEAR SPACER

7 S57652001 1{77 ROTARY HOOK SHAFT
18 $57653001 1|75 230F ROTARY HOOK BUSH, F

9 048200142 1{h27%° 239C20 RETAINING RING, EXTERNAL C20
10 014760622 1|7PHh23575.95 SET SCREW, SOCKET SM5.95

1" $57654001 1|53 23508 ROTARY HOOK BUSH, R

12 014760622 1|FHRA35°5, 95 SET SCREW, SOCKET SM5.95

13 502460001 1{b777730C19 RETAINING RING, EXTERNAL C19
15 857655001 1935798439777 | OWER SHAFT TIMING PULLEY

16 014770622 1{PH 23776, 35 SET SCREW, SOCKET(CP) SM6.35
17 SA2036101 1(S06545H71 373 ROTARY HOOK ASSY, W/BOX S06545
1 S00691401 14"k r-2B23 BOBBN CASE ASSY. B

19 S01767001 1| 729767 99 & ANTI SPIN SPRING

20 S00871101 1378 BOBBIN, B

MRS " ” For supply parts ”

22 S05822001 VIS (325 SET SCREW

23 §07220001 1[0 EA SPRING, A

23 S07221001 1l7b0° 38 SPRING, B

25 §07222001 1N 398 SCREW, FLAT

26 $15609001 1D 3 SPRING

27 S15610001 1|87%4271.85 SCREW, FLAT M1.85

28 S00831101 147" 7390 A SPRING, A

28 S00711101 113 e #3928 SPRING, B

29 181937001 1{#9on" §390 130 ADJUSTING SCREW

30 181938001 1IN 3037 SET SCREW

32 104521002 1wl 3 v SET SCREW COLLAR

a3 g 014770622 2|7Hh A3 76. 35247 % SET SCREW, SOCKET (CP) SM6.35
35 /'(57‘ {‘S’D/ SA2206001 1157 A MIHS {84 HOOK STOPPER SETTING BASE

36 153057101 1|37 %5435 SCREW, ROUND W/SOCKET SM4.37
37 S$57657001 1]9Fh7h284-8 B8-CASE HOLDER POSITION BRACKET
38 062680612 2]+ 24, 37-40X6 SCREW, PAN SM4.37-40X6

39 145751001 1|710b FELT

40 SA2039001 1| 220%3927 104 BUSH OIL FELT

118-884-301
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G. 5imif/8 1% / Lubrication

REF NO CODE__[OTY EoAd NAME OF PARTS AM
1 S49992000 |  1[1Mt"Irer OIL GAUGE WINDOW
2 S07333001 | 1[#4M9#n"17"S PIPE, S
3 507456000 [ 1]c"zat2-7° OlL TUBE, L=160
4 148738000 | 1|73tk WICK, L=335
5 107149001 | 1[7Tut FELT
14 $49959001 | 17k veaanir WICK SUPPORT
15 S10162201 | 1{n# ALy WICK SUPPORT
16 060670512 |  1|n"42h"357-40%5 SCREW, BIND SM3.57-40X5
17 $49620000 | 2t aF2-y” OlL TUBE, L=340
18 S49957000 |  1[73kE4X4 WICK, 4X4 L=700
19 549622000 |  1)73k%4X4 WICK, 4X4 L-130
20 549983000 [  1/73tEaxa WICK, 4X4 L=800
21 549984000 | 1]e373et FLAT WICK, L=200
22 104567101 | 1]73E®¥1 WICK SUPPORT
24 537985000 |  t|x 78" 7IMb FELT
25 $37986000 | 1|e a2y OlL TUBE, L=440
26 $18093100 |  1]73kT4x4 WICK, 4X4 L=1100
27 145547001 | 1[F2-7"#m° TUBE HOLDER
28 062670512 |  1[tA"3357-40x5 SCREW, PAN SM3.57-40X5
29 SA0216001|  1[v83 24252951 LOWER SHAFT WICK SUPPORT
30 SA0217001|  1[57 24292710k LOWER SHAFT WICK FELT
31 018400622 1{7H5°phAXE BOLT, SOCKET M4X6
32 509043000 |  1)|71ah FELT
33 152948001 | 1[4a4" 7b7h OIL GAUGE WINDOW
38 1520689001 |  2|3-b 44153 CORD HOLDER
39 062670512 |  2|tA°1357-40x5 SCREW, PAN SM3.57-40X5
40 148738000 |  1]73k% WICK, L=335
41 148738000 |  1[73tE WICK, L=335
42 152056001 |  1[73k¥4xa WICK, 4X4 L=500
a4 228475000 | 3[7/n" Vb 1.9%80 TYING BAND 1.9X80
45 153924001 | 1|74t FELT
47 S49958000 |  1[73tiax4 WICK, 4%4 L=70
48 $49985000 | 1|t~ zxf2-7° OlL TUBE, L=170
49 549986000 [ 1]t z4f1-7” OIL TUBE, L=110
50 $49987000 [ 1| =hf2-7° OlL TUBE, L=150
51 S49995001 | 1)1~} #4143 CORD SUPPORT
52 062670512 | 1| 1357405 SCREW, PAN SM3.57-40X5
53 S49618000 | 1|k’ z-AF1-7° OlL TUBE, L-210
55 113006001 |  1{71ah FELT
56 §35001000 |  2|HOYA"7b NYLON RIVET
118-B84-350
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H. %L P8{% / Threading mechanism

REF.NO CODE |[aTy EE NAME OF PARTS AM
1 $53097001 1|7-5(b3F ARM THREAD GUIDE
2 062710612 1|#A 3476-32X6 SCREW, PAN SM4.76-32X6
3 S49627001 1|P-h{bhF ARM THREAD GUIDE
4 060670612 1|0 {21 357-40%6 SCREW, BIND SM3.57-40X6
5 551859101 1| P-b{ VP ARM THREAD GUIDE
6 D60670612 1|n {0} 357-40X6 SCREW, BIND SM3.57-40X6
8 152872001 18 TENSION BRACKET
9 114294001 11047 O-RING
10 144588001 1{{hUn" 3B THREAD TAKE-UP SPRING, B
11 150551000 1{ranic’ TENSION RELEASE PIN
12 116922001 14043549 TENSION STUD
13 531032001 1]4+7395 40 TENSION NUT
14 S06548001 1|1r£399n°3C TENSION SPRING, C
15 159805001 114037 HL TENSION DISC PRESSER
16 . 145446001 2|49 TENSION DISC
17 100402004 123773, 57 SET SCREW, SM23.57
18 510469001 1|7PFr23575.95 SET SCREW, SOCKE1 SM5.95
19 115186001 12340395879 MAIN TENSION STUD
20 100136001 12959 TENSION NUT
21 107606001 1{1hFad5n°2 TENSION SPRING, H
22 145446001 24r¥F30543 TENSION DISC
23 152889001 1|3721 0y THREAD RETAINER
24 062670612 2|3~ 3357-40%6 SCREW, PAN SM3.57-40X6
25 $02439001 104 b7 HB N-BAR THREAD GUIDE, B
26 152891101 1|0k 220D b7 N-BAR BUSH THREAD GUIDE, D
27 152881001 R IZETOR NEEDLE COOLER ASSY
28 014760632 1|74 $595-20X6 SET SCREW, SOCKET (CP)SM5.85X5
29 152883000 1|7E0b8X15. 5 FELT,8X15.5
30 152884001 1|14 Y NELCDLE COOLER THREAD GUIDE
31 062670412 1IN 2357-40X4 SCREW, PAN SM3.57-40X4
33 S$12441001 1|F3990° 2918 4" 2 WASHER

118-884-101
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J. 2B {% / Bobbin winder mechanism

REF.NO CODE QY LAq NAME OF PARTS AM
1-1 SA1587001 119775933 UPPER COVER SUB ASSY
1-2 837992100 1ba397° BOBBIN WINDER ARM
1-3 S37993000 14’2 PLATE SPRING
1-4 048100142 12757 929C10 RETAINING RING, EXTERNAL C10
1-5 S37994001 14b33y25° Y BOBBIN WINDER CLAW STUD
1-6 S$57635001 1f# & 14184 BOBOBIN PRESSER, 484
1-7 100402004 1]} 4357 3.57 SET SCREW, SM3.57
1-8 537996001 1 k2394 BOBBIN WINDER CLAW
1-9 014680622 1PFhA2Y 4. 3794 3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1| bATES RETAINING RING, E5
1-11 557661001 1{1h2% 4484 BOBBIN WINDER SHAFT
1-12 154528001 134T BOBBIN WINDER WHEEL
1-13 120448001 1[3° 47 RUBBER BAND
1-14 120990001 2|7av A AR 4. 37 SET SCREW, (CP) SM4.37-40X8
1-15 S$10174000 1]#35301% DUST GUARD PLATE
1-16 S$37998001 R EEXE V] SPRING
1-17 157968001 1|42 KNIFE
1-18 062680512 1[#n"1437-40%5 SCREW, PAN SM4.37-40X5
1-19 159574101 1390y TENSION STUD
1-20 100136001 1|1+3395471 TENSION NUT
1-21 148851001 VS EL TN TENSION SPRING
1-22 145446001 2|1h339513 TENSION DISC
1-23 144105000 190 39198 % TENSION SPRING FLANGE WASHER
1-24 021680202 1|F7b2224.37 NUT, 2 SM4.37
1.25 141590001 I P THREADING BAR, U
1-26 100022004 2|#Jb5. 95 NUT, SM5.95
1-27 025680232 1|k74°h" #7294, 37 WASHER, PLAIN M 4.37
2 062681212 2[|#A°3437-40X12 SCREW, PAN SM4.37-40X12
3 062680612 1|#a724. 37-40X6 SCREW, PAN SN4.37-40X6
4 025680232 3|k 4 4294, 37 WASHKER, PLAIN M 4.37
5 547335101 1|4h3%7°-193 BOBBIN WINDER PULLEY ASSY

118-884-402
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K %99 83{% / Thread timmer mechanism

___RCF NO CODE Q1Y [ NAME OF PARTS AM
1 557662001 1]4M40h0484 THREAD TRIMMER CAM, 484

2 014770622 2|PHr23576. 3574 & SET SCREW, SOCKET (CP) SM6 35
3 538002201 w21 M3 SOLENOQID SETTING PLATE

5 060681212 2|n {h"437-40X12 SCREW, BIND SM4.37-40X12

6 154599000 1 ns4E 293 SOLENOID CUSHION

7 502652001 1Y 5} WASHER

8 §23836001 s 4h b 43 SOLENOID LEVER ASSY

8-1 502654001 As{b L0 - SOLENOID LEVER

8-2 014680632 1|PH7% 1437-40X6 SET SCREW, SOCKET (CP) SM4.37
19 S38003101 1207 Jun” —F5n" - DRIVING LEVER PUSH LEVER

10 145478101 19 7%774.76 SHOULDER SCREW, SOCKET SM4.76
1" S38004002 IR N —Xbne < i 22> |ORIVING LEVER STOPPER <Marked in 2>
11 S38004003 112" S =xpon’ < 283> |DRIVING LEVER STOPPER <Marked in 3>
1 S38004004 190 G Xkt <t R4> |ORIVING LEVER STOPPER <Marked in 4>
12 $59893001 2|74 404, 37X10 BOLT, SOCKET SM4.37X10

13 148847001 2l h 1 WASHER, PLAIN 4.76

14 158905001 1 EAR{FIEIES° ADJUSTING SCREW

15 105812003 113787.94 NUT, SM7.94

16 S38005001 1|90 OLN FoHY" S DRIVING LEVER SHAFT

17 231071001 1|2448X15 BUSH, 8X15

18 $32235001 1|Z/4HIN § SPRING, COMPRESSION

19 048070342 1{b29E7 RETAINING RING, E7

20 153596001 1{#h°% WASHER

21 154596000 1|4 runaen” =243, CUSHION

22 549646101 0 KL UE 4 s AN I THREAD DRIVING LEVER ASSY
22-1 559874001 11U AN - THREAD DAIVING LEVER

22-2 S59872001 1]4M41120 THREAD TRIMMER ROLLER

22-3 S59871001 115" »3°4.37 SHOULDER SCREW, SM4.37

22-4 S59873001 2% h'2 WASHER, PLAIN

22-5 SA0049001 2|+7h4, 37 NUT, SM4.37

92-6 028680242 10 3 A7 324,37 WASHER, SPRING 2-4.37

23 014770622 1|PHRA276. 359467 % SET SCREW, SOCKET (CP) SM6.35
24 $02354001 214¢7% 74°-329°B SHOULDER SCREW, B

25 100022005 2]1765.95 NUT, SM5.95

26 $49648001 BEL S il 3N THREAD TRIMMER ROD ASSY

26-1 S49649001 t]1bvns THREAD TRIMMER ROD

26-2 141492001 2{9v7% 7 JOINT ASSY

263 100022005 2{#vb5.95 NUT, SMs.95

27 $57665901 1o hAn - CONNECTING ROD LEVER

29 S$57664001 1H4psYaZE L THREAD TRIMMER ROD, L.

30 510195101 1|4MILn 579 THREAD TRIMMER LEVER SHAFT
31 110367001 14" h°% WASHER, PLAIN SPECIAL 8

32 048060342 1{+27€6 HETAINING RING, E6

33 014760522 1|r#ha3s75. 95 SET SCREW, SOCKET SM5.95

34 S57688001 1HMYER N 1 EXTENSION SPRING

38 $49994001 2{4" 5 #4.76 WASHER, PLAIN 4.76

41 $10202201 0% LEVER SHAFT

42 014680622 1{Pibizy 4. 37948 SET SCREW, S0CKET (CP) SW4.37
43 57663001 142484 NEEDLE PLATE, 484

44 S576G67001 1{{N2-ho184 T-TRIMMER CONNECTING RQOD, 484
45 S57668001 1|76 9n4B473 MOVABLE KNIFE 484 ASSY

46 S10208001 1{{r snh4’ < t={, 4> IMOVABLE KNIFE SPACER

46 510208002 AREEN V7 o < ta0. 5> |MOVABLE KNIFE SPACER

46 $10208003 i L 2 < 1=0. 6> [MOVABLE KNIFE SPACER

46 S10208004 140" viA" < t=0.7> |MOVABLE KNIFE SPACER

47 S00705001 b b3 MOVABLE KNIFE COLLAR

48 S10209101 1|7#%2°4.37 SCREW, SMA4.37

19 S57670001 1|171n484 FIXED KNIFE, 484

50 111140002 21¥437°2.38 SCREW, SM2.38

51 100032004 2|173%7°4.37 SCREW, FLAT SM4.37-40X8

52 S11244001 2(v430°4.37 SCREW, SM4.37

118-884-403
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K. %80 )Bi{% / Thread trimmer mochanism

REF.NO CODE __|QTy B A NAME OF PARTS AM
53 S57673001 [ 1[{ReYs - THREAD TRIMMER CYLINDER
54 S53488000 | 2[4 7 JOINT
55 S57705001 [ 1 fexd-byra o SENSOR SETTING BRACKET
56 018061436 |  2|PruboXia BOLT, SOCKET M6X14
61 S57681001 | 1 [(M40EN a7M EXTENSION ROD
62 141400009 | 1|#" 4% WASHER
63 021060102 [ 2[t7h1726 NUT, 1 M6
64 S10892001 [ 1{e7h5- SET SCREW COLLAR
65 123006001 | 1{h14776.35%4"3 SET SCREW, (CP) SM6.35
66 018061436 |  2[PF#skoXid BOLT, SOCKET M6X14
67 S43687001 | 1[Hmra-7'R AIR TUBE, R
68 543687002 | 1[+mFa1-7'R AIR TUBE, R
69 S09197000 | 1[at’ -+ 2b0-7 SPEED CONTROLLER .
71 110233001 | 1[57239°4.76 SHOULDER SCREW, SM4.76
72 SA0219001 |  1[#7h4.76 NUT, SM4.76
74 S57674001 | 1]4b4YLA - THREAD TRIMMER LEVER
75 SA0218001 |  1[5"24v°5.95 SHOULDER SCREW, SM5.95
76 100022005 | 1[t715. 95 NUT, SM5.95
77 S12696001 |  1[m ROLLER
100 * 1[WITH S NEEDLE HOLE PLATE
101 100360003 | 2[452°2. 38 SCREW, FLAT SM2.38
102 228475000 | 2[4729n° /A" 1.9X80 TYING BAND 1.9X80
103 100645003 | 1{¥ #'% WASHER
104 102571003 | 1[77ha.37 NUT, SM4.37
118-384-403
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L #$L4/R8{% / Tension release machanism

REF.NO CODE |QTY EAd NAME OF PARTS am
1 152827001 113 {400 OIL CAP
2 014710522 1{FHhAE "4, 7674 3 SET SCREW, SOCKET (CP) SM4.76
3 857872001 1(74n° -84 WIPER, 84
4 153112001 119°-%%°3.57 SHOULDER SCREW, SM3.57
5 021670202 1[+102223,57 NUT, 2 SM3.57
6 060670412 1|8 440 357-40X4 SCREW, BIND SM3.57-40X4
10 557867001 1T L HST T-WIPER CONNECTING ROD, ST
11 557868001 1\ 22 2 A UL e b CON. ROD LEVER SETTING PLATE
12 018400836 21715 MhaX3 BOLT, SOCKET M4X8
13 028040246 2{n'38°h" 32-4 WASHER, SPRING 2-4
14 025040236 2le7y 4 #1194 WASHER, PLAIN M 4
15 $57869001 1|4 b34Lshn - T-WIPER CONNECTING ROD LEVER
16 153112001 219 »35°3.57 SHOULDER SCREW, SM3.57
17 155167002 1|2 »3775.56 SHOULDER SCREW, SM5.56
19 021750302 1{F7h3328. 36 NUT, 3 SM5.56
20 $56864001 1N 97793 WIPER ARM ASSY
21 $57876001 VAV UV b CYLINDER SETTING PLATE
22 018062022 2|7HE BMEX20 BOLT, SOCKET M6X20
23 149482001 217745748 LEMEX1S BOLT, FLAT W/SOCKET M6X15
24 557873001 L S av A0 2 THREAD WIPER CYLINDER
25 S576872001 1 9% 5 CYLINDER JOINT
26 521881001 1|%5°4.7% SCREW, SM4.76
30 S57874001 1AW L3 P53 CYLINDER SETTING PLATE, AW
3 SA0771001 AW S - - CYLINDER COVER, AW
32 $55151000 3{+t2234X%6 SCREW, TRUSS M4X6
33 859893001 2|FHE" M 4. 37X10 BOLT, SOCKET SM4.37X10
35 100645003 214 h % WASHER
36 $55133000 1|4b4S0LIN " -75 LID, S-.COVER
42 543843009 14 nF 4219503 THREAD WIPER SWITCH ASSY
43 0862300612 2|+ 33X6 SCREW, PAN M3X6
44 S18415101 2in=-72224, HALF UNION

118-B84-405
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M. Y B8{% / Thread take-up mechanism

REF.NO CODE TY (PEE NAME OF PARTS RM|
1 $56531001 119905 Myrs SETTING PLATE
2 062710812 2|17 1476-3248 SCREW, PAN SM4.76-32X8
3 S50052000 [P0V MR PIN CYINDER ASSY
3-1 $50048000 e s PIN CYLINDER
3-2 $23660000 L] P ] SPEED CONTROLLER
3-3 S$12150000 1|{#-21kd” M-5H_ -4 TUBE ELBOW, M-5HL-4
4 $56532001 1|2k0° =27 3594 STOPPER BRACKET
5 S50051000 1|F70m12 NUT, M12
6 S50050000 17512900 KNUCKLE
7 $50049000 [V %2 3 PIN
8 $32259001 17V 5anh PRE-TENSION NUT
9 018401638 1|74 nbax16 BOLT, SOCKET M4X 16
10 S$56633101 11 bbb - LEVER
1 107321003 2|%°4%7°4.76 SHOULDER SCREW, SM4.76
12 S20878000 12" 4E05. 3 RUBBER CAP, 5.3
13 S18387006 1|1p-#2-7° AIRTUBE, 4 L
14 $18387006 1|17-f2-7" AIRTUBE, 4L
15 028040246 1UN 39 1 224 WASHER, SPRING 2-4
118-8384-408
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N. BF{LH% Rt 3208 % / Synchronizer

AEF.NO CODE |aTy Eo A NAME OF PARTS AM
1 $S48666001 1|04 93 SYNCHRONIZER ASSY
2 062400806 | 2|t~ 14x8 SCREW, PAN M4X8
4 S38080001 UV AW VR NEEDLE LOWER MAGNET ASSY. D
5 S38082001 2|17 A8 NEEDLE UPPER MAGNET ASSY, U
B 062681412 |  3|Jn"1437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 {4 h 3394, 37 WASHER, PLAIN S 4.37
118-884-501
P. 7L LB ARBA(R / Printed circuit board mechanism
REF.NO CODE Qry trqd NAME OF PARTS RM
| S49479001 1|4 En 2 MAIN PCB ASSY
1-1 S29019000 |  4]IcMs4640P IG:M54640FP
1-2 S43178000 B6{PHAT" FPCI231 PHOTO COUPLER:PC9231
1-3 093650008 | 1}cmoSIC7alC08E IC:74HCOBF
1-4 093650032 1{CMOS | C74HC32F IC:74HC32F
i-5 081170009 2|81PIC74LS08F 1C-74LS09F-T
1-6 S40484000 |  B|MOSFETFS 10KM.-2 TRANSISTOR, FET:FS10KMJ-2
1-7 549485000 |  8|4OSFETFX6KHJ-2 TRANSISTOR, FET:FX6KMJ-2
1-8 $49471000 6 MOSFETFK18S5M-12 TRANSISTOR, FET:FK185M-12
1-9 538155000 |  3|40SFET2SK1306 TRANSISTOR, FET:25K1306
1-10 550645000 |  1|40SFET25K1307 TRANSISTOR, FET.25K1307
1-11 $49486000 1140SFET25J222 TRANSISTOR, FET:28.J222
1-12 U32744000 |  1|p1PSwDsS708 DIP SWITCH:DSS708
1-13 0A4301005 |  31{+#n 47 913X10DA SCREW, PAN {S/P WASHER) M3X10
1-14 $48578000 1|GFUSESAFBY -t GLASS FUSE, 5A W/ILEED WIRE
1-15 Y51030150 1% 1C50B103 CAPACITOR.POLYSTER 50B103

118-B84-518
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Q1. 3> ba—Ji# o 2R3{% / Control box mechanism

REF.NO CODE__[aTY] E=iAq NAME OF PARTS M
1 S49467001 1169292 BOX ASSY
1-1 S49468001 1r A 47113 POWER SUPPLY BOX
1-2 S49469001 1PR{AN LM9R1S MAIN PCB SETTING PLATE
1-3 S49470001 14779273 BOX COVER
1-4 S38093000 1{2-M 14113 HOLDER PLATE
-5 0A5401206 2[+FA 47 2314X1208 SCREW, PAN (S/P WASHER) M4X12
1-6 021400206 2|2vat7t4 NUT, 2 M4
1-7 S47692000 1|DCI7AE-373 FAN MOTOR ASSY, DC
1-8 0A5403006 2|84 9:4X30D8 SCREW, PAN (S/P WASHER) MaX30
1-9 0A5400806 1|+ha"4"234X80B SCREW, PAN (5/P WASHER) M4X8
1-10 0A5401206 2|+ 87 234X1208 SCREW, PAN (S/P WASHER) M4X12
1-11 542260000 1|79RSKI-h" 43423 FOOT SWITCH HARNESS ASSY, 434
1-12 538107100 1|ef%°37° 4" 2= CONTROL POWER SUPPLY HARNESS
1-13 $368108000 137743~k MOTOR POWER SUPPLY HARNESS
1-14 $38109100 LI VAR T e B H-P POWER SUPPLY HARNESS
1-1§ S38110000 1{PERI-}" POWER HARNESS
1-16 S$11949000 1374727791 RUBBER BUSH
117 S00554000 17]4%" -P6NS SUPPORT, 6NS
1-18 531760000 2]|eKS?5.7" 261 CORD CLAMP, 26-L
1-19 $43275000 6|3-F 937" WS2NS CORD CLAMP, WS2NS
1-20 S43276000 4|1-F 95077 WSINS CORD CLAMP, WS3NS
1-21 S43277000 1{2-F 23577 WSANS CORD CLAMP, WS4NS
1-22 008400604 12{+b7234X6 SCREW, TRUSS M4X6
1-23 $38116000 1 90 A FRAGMENT PROTECTOR NET
1-24 S37059001 1|PET-7 LABEL, PE
1-25 S37060001 1|7-23-9 LABEL, GROUNDING
1-26 S49939101 , 17 A4 AN S92 POWER SUPPLY PCB ASSY
1-26-1 S43177000 1{MA38307: IC :MA3830Q
1-26-2 $43184000 2{PHA?" 3PC923 PHOTO COUPLER :PC923
1-26-3 549586000 2|MOSFET25K 1941 TRANSISTOR, FET :25K1941
1-26-4 §55473000 11S1DPAS0SC6-F DIODE AR :PAS05C6-F
1-26-5 S38203000 1{SBDYGB02CO4R DIODE :YG8022C04R
1-26-6 SA0037000 2{n" Ya3v14D511 VARISTOR:V14D511
1-26-7 232384001 1{SP7 /I DSAIEZMA SURGE ABSORBER :DSA362MA
1-26-8 S49071000 1|DBAD25XBG0 DIODE BRIDGE :25XB60
1-26-9 S38205000 2|7 «C250B182 CAPACITOR, ALUM-ELEC 2508182
1-26-10 SA1034000 1|7 /638562 CAPACITOR, ALUM-ELEC 63B562
1-26-11 S43175000 1|F7IETSS4AA1 59 TRANSFORMER :54AA159
1-26-12 S43176000 1{+7-ZETSI5AD199 TRANSFORMER :35AD199
1-26-13 S43181000 1|AETSA9AD289AC COIL :49AD289AC
1-26-14 $38208000 1 [RYJWTARSNDCSY RELAY :JW1AFSN/DC 5V
1-26-15 153242000 2|b1-2BA FUSE, 6A
1-26-16 S08030000 1{Gt1-2° SAFB FUSE, 5A :FB
1-26-17 S48580000 1 |GFUSE7AFB FUSE. 7A :FB
1-26-18 0A4301005 8|+Fn" % 233X10DA SCREW, PAN (S/P WASHER) M3X10
1-26-19 543189000 1|PCBEI 3-F PCB £1 HARNESS
1-26-20 $43187000 1{PCBE22-}" PCB E2 HARNESS
1-26-21 §49472000 1|¥-32%60-22 THERMISTOR :6D-22
1-26-22 §549938000 1} LAV INSLATION SHEET
10 S49477000 1 |PROMES Y2171 PROM CONTROL ASSY
10-1 UA4817000 1 [MOSLSI 27C2001 EPROM:27C2001
11 S$53032000 1[PRON-1M7 3 PROM ASSY, IM
t1-1 $38143000 1]CMOSLS127C51 2 L.Si:27C512
12 228475000 1[5 22n° U0 1.9X80 TYING BAND 1.9X80
<BRHHP> <For Export>
20 538352101 4 D2 B AN N Y B ABEL, ELEC. SHOCK 4 LANG.
<ERHA> <For Japan only >
21 S38353101 RTI4TN LT LABEL, ELEC. SHOCK JPN
54 555627001 M M LABE
118-B884-502
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Q1. 22 ba—JiL# .y 7 XK / Control box mechanism

REF.NO CODE Q7Y A4 NAME OF PARTS M
" M HEE ' For supply parts '
< =48200v. 220VHE> <For "3-Phse 200V & 220V AC>
H-1 $53031001 1|8 79X9523A - 1M BOX UNIT, A1-IM :3-P. 200/220V -
< HiX200V. 230VAR> <For "1-Phse 200V & 230V AC>
jH2 $53033001 1|[E 792059 3A2- 10 BOX UNIT, A2-IM :1-P. 220/230V ¥
< H48100VA > < For Japan only >
|H-3 553034001 UFPZ2M9BI-IR e *
< Bi4gttov. 120vE> <For "1-Phse 110V & 120V AC>
H-4 553035001 1t 792973B2- 1M BOX UNIT, B2-IM :1-P. 110VAC *
<Z=48415VA> <For "3-Phse 415V AC>
H S5 $53036001 1|+77927973C1- 1M BOX UNIT, C1-IM :3-P. 415V AC *
< Z=4H380VA> <For "3-Phse 380V AC>
H-6 §53037001 F 99297 3C2- 1IN BOX UNIT, C2-IM :3-P. 380V AC *
< HitH240VAE > <For "1-Phse 240V AC>
H-7 853038001 147 992U973C3- 1M BOX UNIT, C3-IM :1-P. 240V AC -
< =AH400VAH > <For "3-Phse 400V AC>
H-8 S53039001 1|3 12IPI3E- 1M BOX UNIT, E-IM :3-P. 400V AC "
< HiH240VE > <For "1-Phse 240V AC>
H-9 $53040001 b IIRIIIF-IN BOX UNIT, F-IM :1-P. 230V AC "
118-B84-502
RMEBI 2 AN TULSARE T2 3T & SFMF BTGB RA - Aol vl gaT0ET,
When ordering parts which hiave an (*) in the BM colum, these parts will be suppiied as aset together with othe
neccssary parts such as sucuil boands, 18



Q2. 22 bO—-JbRy 2 X% / Control box mechanism

< Z#M200V,220Vig / For "3-Phase 200V & 220V AC" >

| ::Ts—;;':@\ i 3.1
=

< Hi4p220V,230VA / For "1-Phase 220V & 230V AC" >

:243 .
TN @lﬁf”

| 244245242,

322 r 304 -6

3-2-2 3.?.1 ®-6

23423523_J

' 47386 / OPTION PARTS "

< #3400V / For "3-Phase 400V AC" >

§-50
@51

49
e—52

39

118-B84-50




S oraery

Q2. a2 bka—Iigk ;2 ZREHE / Control box mechanism

REF.NO CODE |QTY TR NAME OF PARTS RM
< Z #4200V, 220VHI > <For "3-Phse 200V & 220V AC>
2-1 $38112001 1{r U7 SSHW23A POWER SUPPLY SWITCH ASSY, A
2-1-1 538113000 UF U LINI-F A POWER SUPPLY IN HARNESS, A
2-1-2 $38133000 157 4 sa-p” POWER SUPPLY HARNESS
213 J02657001 1{3P3Sw17 3P. PUSH SWITCH, #17
2-1-4 224514001 2|t 142 INSULATION PLATE
2-1-5 218859001 2|W 49 1150 BINDER, M150
< HLIH100VA > <For Japan only>
2-2 538114000 s AV PR POWER SUPPLY SWITCH ASSY, B
221 S38115000 UF o8 2 INI-F'B POWER SUPPLY IN HARNESS, B8
2.2-2 $38118000 17 or v3-b W POWER SUPPLY HARNESS, JPN.
2-2-3 J02657001 113P4/SWE17 3P. PUSH SWITCH, #17
2-2.4 224514001 2lb" 114 INSULATION PLATE
2-2-5 218859001 210 4-3° M50 BINDER, M150
< =H415v, 380VAI> <For “3-Phse 415V & 380V AC>
2-3 538117000 1|7 o8 5WriC POWER SUPPLY SWITCH ASSY, C
2.31 538115000 157 4 ZINI-+ B POWER SUPPLY IN HARNESS, B
2.3-2 $38133000 1|7 o8 va-b" POWER SUPPLY HARNESS
2.3-3 J02657001 t[3P$5uE7 aP. PUSH SWITCH, #17
2-3-4 224514001 2|6 1% INSULATION PLATE
235 218859001 2|n 147 M50 BINDER, M150
< 8148200V, 230V > <For "1-Phso 200V & 230V AC>
2-4 S47592000 7 4 SW23D POWER SUPPLY SWITCH ASSY, D
2-4-1 $38113000 1|7 4 2INI-b A POWER SUPPLY IN HARNCESS, A
2-4-2 S47595000 17 4 va-b2y2y POWER SUPPLY HARNESS, EXP.
2-4-3 J02657001 1{3PoSwi7 3P. PUSH SWITCH, #17
2.4-4 224514001 2t Y14} INSULATION PLATE
2-4-5 218859001 2in .2 1150 BINDER, M150
“ATSaLamE " OPTION PARTS ~
<=45400VFB> <For “3-Phse 400V AC>
2-5 $38120000 17 5 YIN3I-ME POWER SUPPLY IN HARNESS, E
< Hi4g230VE > <For "1-Phse 230V AC>
2-6 S43188000 1[5 2IN-FF POWER SUPPLY IN HARNESS, F
<TI0V, 120V, 240VAI> | <For “1-Phse 110V, 120V & 240V AC>
2.7 S47594000 17705 450236 POWER SUPPLY SWITCH ASSY, G
2:71 $38115000 1Hr A VIN2-FB POWER SUPPLY IN HARNESS, B
2.7-2 47595000 | e I 3 VXY POWER SUPPLY HARNESS, EXP.
2-7-3 J02857001 1{3P4,SWE17 3P. PUSH SW!TCH, #17
2-7-4 224514001 2l 1y NSULATION PLATE
2-7-5 218859001 2l {o9° 8150 BINDER, M350
?
< fitg220v, 230V <Far “1-Phse 220V & 230V AC
=#i200v. 220V > 3-Phsa 200V & 220V AC>
3-1 S$38123000 1|ACINIZ7592 AC-IN CONNECTOR ASSY
<8100V, tiov. 120VAl> [ <For “1-Phse 100V, 110V & 120V AC>
3-2 S49473000 1 Aodb 722803 CONVERSION TRANSFORMER ASSY, B
3-2-1 $49474000 Aume b 7B CONVERSION TRANSFORMER, 8
3-2-2 S38126000 1|aciNg-4- AC-IN HARNESS
< For Japan only >
1'18-B84-502
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Q2. O bH—JbIRy T X B

Control box mechansm

< =41200V,220VH1 / For "3-Phase 200V & 220V AC" >

| 2“'3;‘%@\ \l 31
24~:|§@ j?

2-1-4 2-1-3 2-1-9

< Y§H220V,230Vi / For "1-Phase 220V & 230V AC" >

3

< §441100VR / For Japan only >

3-2-2 3.2-1

" #7388/ OPTION PARTS

< =48400V/ For "3-Phase 400V AC" >

41

118-B84-502




Q2. ar b0 iy 72 XEG{E / Control box mechanism
REF.NO CODE QTY bAq NAME OF PARTS RM
< Hiif240v <For “1-Phse 240V AC
=48400V. 415V, 380VRI> 3-Phse 400V, 415V & 380V AC>
3-3 $49475000 1[N DA 702C22 CONVERSION TRANSFORMER ASSY, C
3-3-1 549476000 1A b b2 A0 CONVERSION TRANSFORMER, C
3-3-2 S38126000 1|ACINI-} AC-IN HARNESS
AT B “ OPTION PARTS ©
< Bi8230vA > <For "1-Phse 230V AC>
3-4 $43201000 1{ACINI-}F AC-IN HARNESS, F
<HIf200v, 220v. 230VELSED> | <Excopt for “200V, 220V & 230V AC>
4 018061436 4|FHhRbEX14 BOLT, SOCKET M6X 14
5 025060236 8|k74° % #F196 WASHER, PLAIN M 6
6 021060106 412716 NUT, 1 M6
7 028060246 4N 34 32-6 WASHER, SPRING 2-6
"HTame “ OPTION PARTS ”
<Z=H400VR> <For "3-Phse 400V AC>
40 40635001 1{/42° 745430891 NOISE FILTER ASSY, 430F
< M18230VH > <For "1-Phse 230V AG>
40-1 S40516001 | X M MAEMCHE NQISE FILTER ASSY, EMC
<ii18230v, =4H400VFA> |<For "1-Phse 230V AGC & 3-Phso 400V AC>
41 $40620000 1[40 A 7ri% PCB SETTING PLATE
42 0A4400605 6|+3n" 3" 934X60A SCREW, PAN (S/P WASHER) M4X6
43 540621000 1|EN1IFESD-SR-15 EMI CORE, ESD-SR-15
44 540622000 1 |EN 1 3PESD-SA-25 EMI CORE, ESD-SR-25
45 149809000 2034397°L BEAD BAND, L=200
46 $40621000 3|EMT27ESD-SR-15 EMI CORE, ESD-SR-15
47 $40622000 2|ent IESD-SA-25 EM! CORE, ESD-SR-25
48 149809000 5134373°L BEAD BAND, =200
49 540623000 1JEMI IPTR-40-27 EMI CORE, TR-40-27
50 0A5401606 1]+1A° 4 734X1608 SCREW, PAN {S/P WASHER) M4X16
51 025040236 1|es% 4 27294 WASHER, PLAIN M 4
52 021400106 1{37h 1924 NUT, 1 M4

118-884-502
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R . RH:BHE: / Air pressure mechanism

43

118-B84-614



R. 25[E£ A% / Air pressure mechanisim

REF.NO CODE QTy Exq NAME OF PARTS RM
1 543687001 11H10,71-7°R AIR TUBE, R
2 $43687002 1|HR-#1-7°R AIR TUBE, R
3 S43688001 WA F1-27L AIR TUBE, L
4 543688002 22271 AIRTUBE, L
7 518387006 1|IP-F21-7" AIRTUBE, 4 L
8 518387006 1Ir-f1-7° AIR TUBE, 4 L
9 $18387006 1I7-$1-3° AIRTUBE, 4L
10 149796001 1127 L6-28377 9% AIR HOSE, W/CONNECTOR
11 508178000 217" 7.5UY-4 BRANCH, UY-4
12 S04897000 1{7°92°4 PLUG, 4
13 228475000 3| s 71 9X80 TYING BAND 1.9X80
20 0A5501205 2{+1n Y7 9315X1 208 SCREW, PAN (S/P WASHER) MS5X12
21 021500106 21153198 NUT, 1 M5
22 032422003 2{+70E7%774.1X20 WOOD SCREW, ROUND M4.1X20
23 148847001 204470 % WASHER, PLAIN 4.76
30-1 S§57879001 1|77 W WIT5A): SOLENOID VALVE ASSY, 5A
30-1-1 S57695001 HN WY MIT125-6 VALVE SETTING PLATE, 5-6
30-1-2 $09318101 1577 b-4 INTEGRATOR
30-1-3 S40628000 1E -In"12°1/4 BALL VALVE, 114
30-1-4 509228000 1451z97°8 NIPPLE, 1/4X1/8
30-1-5 S57880001 1774 N 77573 SOLENQID VALVE ASSY, 5
30-1-5-1 557881001 1[TPRzkib 593 AlIR MANIFOLD ASSY, 5
30-1-5-1-1 557882001 1|{LPvzkab s AR MANIFOLD, 5
30-1-5-1-2 543683001 517 2 Va7’ SOLENOID VYALVE
30-1-5-1-3 $18415101 0|A-7122204M5 HALF UNION :Q4M5
30-1-5-2 S57883001 1N BT N-32X573 VALVE HARNESS ASSY, X5
30-1-5-2-1 512404000 51907 N A7 0475 VALVE CONNECTOR
30-1-6 062302506 21IA723X25 SCREW, PAN M3X25
30-1-7 028030242 2|n 38" h"32-3 WASHER, SPRING 2-3
30-1-8 025030232 274 H" 33293 WASHER, PLAIN M 3
30-1-9 $40629000 2(n LAz BARREL NIPPLE
30-1-10 523880000 2|1P-777- AIR MUFFLER
30-1-11 $43686000 1PTIME 1/4 ELBOW, PT 1/4
118-B84-514
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 TRIE SR / Power supply equipiment mechanism
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S. B GMIZ / Powor supply equipmont mechanism

REF NO CODE QTY koXiq NAME OF PARTS AM
1 $48587000 1N WAT-2X73 PULSE MOTOR ASSY, X
2 548589000 1 W RAE-AY73 PULSE MOTOR ASSY, Y
31 155055001 4|74 W 4X45 BOLT, SOCKET M4X45
3-2 018402522 4IFHE wh4x25 BOLT, SOCKET M4X25
4 552907000 2{31-F 3842 10 CORD HOLDER, 10N
] 0A5401006 2|47 334010 SCREW, PAN (S/P WASHER) M4X10
5 S57710001 {87 41743 HEAD SENSOR AIR ASSY
6-1 S56167000 1[4 YGL-NT 2F PROXIMITY SENSOR, GL-12NF
6-2 556167001 1[4 brbHGL-N 2F PROXIMITY SENSOR, GL-12NF
6-3 856167001 1 TEHGL-NI 2F PROXIMITY SENSOR, GL-12NF
8 0562300806 3|tA7 1348 SCREW, PAN M3X8B
10 552907000 2|3-F" g 410 CORD HOLDER, 10N
1Al 0A5401006 2|73 324X10 SCREW, PAN (S/P WASHER) M4X10
12 625010000 3H029757° NK-2N NYLON CLAMP NK-2N
13 062670512 3|27 3357-40X5 SCREW, PAN SM3.57-40X5
141 S38144100 IREEETVIVA E R THREAD TRIMMER SOLENOID ASSY
14-2 538146000 1{33793191-04R CONNECTOR :3191-04R
14-3 538147000 1|73-7$2-7°5 MARK TUBE, 5
16 538148000 1[P-2tA1 GROUND WIRE, 1
17 0A5400806 1+FA° 47 9:4X8DB SCREW, PAN (S/P WASHER) M4¢X8
21 $49465008 1|7 33YH1329593 CONNECTOR ASSY
22 228475000 1|y77mn° A7 1.9X80 TYING BAND 1.9X80
25 218859001 1n 44750 BINDER, M150
40 §55629101 1|77 217793 HEAD SEITCH ASSY
40-1 §55630001 174901793 MICRO SWITCH ASSY
40-2 S38744101 AN } SWITCH PLATE SPRING
40-3 855632001 1[249#4° ¢ SWITCH BRACKET
40-4 062020806 2§A732X8 SCREW, PAN M2X8
40-5 140647101 1{1-F"441 CORD HOLDER
40-6 062400616 1[#n Iu4Xs SCREW, PAN MaX6
40-7 062401216 1[a” IMAX12 SCREW, PAN MaX12
40-8 026040236 1|4 57330724 WASHER, PLAIN 4
40-9 154514001 128" - SPACER
40-10 021400106 1FIh124 NUT, 1 M4
41 DA5401006 227V 3£34X10 SCREW, PAN (S/P WASHER) M4X10
42 552907000 1|3-b k42§10 CORD HOLDER, 10N
43 0A5401006 1A% 334x10 SCREW, PAN (S/P WASHER) M4X10
45 S§57878001 1|EMO77R14737 2 EM-LOCK SWITCH ASSY
4541 §52744000 1| HFA22EM-11 SWITCH, A222E-M-11

118-B84-515



AE/N VIR Operation panel mechaiisim

.

118-B84-530

U.BhHhEBR / Power table

118-B84-652
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T. B/, VR JLBIE / Operation panel mechanism

RCF NO CODE_ | aTy o AT NAME Of PARTS AM
1 S55888001 1194n° 18993 CPERATION PANEL UNIT
11 S55890001 1|794n" 2R1M73 OPERATION PANEL ASSY, M
1-1-1 $55891000 1[TI7b-L11A73 FRONT FRAME ASSY, IM
1-1-2 $52091000 1]9a-003 REAR FRAME ASSY
1-1-3 S49495000 1|n 343080 - PANEL SIDE COVER
1.1-4 $49496001 1[N 383200 -h° {1 PANEL SIDE COVER GUIDE
1-1-5 087310815 2|37°B4113X8 TAPTITE, CUP B M3X8
1-1-6 0A4400805 1|+3A° 4" 714X8DA SCREW, PAN (S/P WASHER) M4X8
1-1-7 $49497001 10 RN 02 PANEL PCB ASSY
1-1-7-1 $29023000 4{LEDGLSP040 LED :GLSP040
1-1-7-2 S46703000 71LEDPGS307S LED :PG5307S
1-1-7-3 S48579000(  10]SWB3F-4050 SWITCH :B3F-4050
1-1-7-4 U34870001 1|DIPSW KSPOS DIP SWITCH:KSP08
1175 S30280000 11774 -PKB24SPC35 BUZZER :PKB24SPC36
1176 UL0025000 11234%43429-60025C CONNECTOR:3429-6002SC
1-1-8 S49510000 1|n° 247" 593 PANEL HARNESS ASSY
1-19 087311015 2|#772°B24F3X10 TAPTITE, CUP B M3X10
1-1410 XA2220050 2(n 41 PCB HOLDER
1-2 062300806 4[r~° 13%8 SCREW, PAN M3X8
118-B84-530
U. B &% / Power table
REF.NO CODE Q1Y PrEi NAME OF PARTS RM
1 J8086R8001 1{CIME~-443093F CiM MOTOR ASSY, 430
2 $53055100 1{IMn-3273 HARNESS ASSY, IM

118 B84-652

44



CRPIHX BRI I 7 ) UWG SWIHLE UG LG R o

J

118-B84-551

19




V1. B BY{% / Foot swilch pedal mechanism

REF.NO

[P
1
- b b

0
-
]

IR W N PP RN

[{)_L-&_A
R =

d md bt mh b et b b b b emd b
v . T

[Ny
.
[ [}
-t

© 00~~~ ~y

o
- b

=y
‘
=0 OVOAINONUD WO —=O

.
b

RN - Ll

. .
F RN I L AL AL
13

ey
14y

:&_L_A(Qm\'m;

b md md ed b ed wd adh ed b ad ah b b ol b emd emd

N = o

CODE

Q7Y

551846101
S51847101
$49669100
549872001
S38168001
$38169201
004400603
S38170001
S54650000
554691000
554644000
S§54645000
536260000
062301205
228475000
551451000
549673000
$49874001
538177001
048050346
052400606
025040236
117936001
§38180000
538060000
$46694000
062302506
$§38178101
538179101
018082536
028080246
025080236
018501036
028050246
025050236
018401236
028040246
025040236

N DN = B e =

AAAJSA&Ab&NIONN—‘—‘QNb-bNMNNWNWU)U)-‘-‘

[P 3
2L 770 35N
2b,77035W) ¢
TR 2 R 493
297 JSKE"
TN 3
7SV {58
+#7337 7 4X6
TIME RN 3
20 77R3SHN-3AY:
22770 3SWN-3
$A394742
L33 07, 1
VP 2% (D2 V)
N a3xiz
FI490° %1 1. 9X80
TIMN SR
ACY LEd {4
2{IF3YIN 3
V7] SN A
FAJES
FATIN 2L54X6
(LM RS ST
1449, 4
33991721691
337940777 1819
3=k 77 IU2KRABIA
FAT23IX25
ZIRSWAL LA
274SWsY 140
o O 15:) ¥13
N2 h32-8
k7% 4" 37293
PHEHMSXI0
N ¥ h32-5
E74° 4" 33395
FHEC A X1 2
NI¥h 32-4
L% H" 33194

NAME OF PARTS

Am

2-PEBAL FOOT SWITCH SET, 3
2-PEDAL FOOT SWITCH ASSY, 3
FOOT PEDAL BASE ASSY

2-STEP SWITCH PIN

SPRING, COMPRESSION 10X30
FOOT SWITCH SUPPORT PLATE, B
SCREW, FLAT M4AX6

FOOT PEDAL SPRING

2-PEDAL F-SWITCH HARNESS ASSY
2-PEDAL FOOT SWITCH HARNESS
TERMINAL, FEMAIL

INSULATION COVER

MICRO SWITCH, VX :PIN BUTTON
SCREW, PAN M3X12

TYING BAND 1.9X80

FOOT PEDAL

PEDAL PROTECTION PLATE
SWITCH PRESSER SPRING

FOOT PEDAL SHAFT

RETAINING RING, E5

SCREW, PAN (S/P WASHER) M4X6
WASHER, PLAIN M 4

RUBBER CAP, 9.4

CONNECTOR :172169-1
CONNECTOR CAP, 18X19

CORD BUSH :KR61A

SCREW, PAN M3X25

FOOT SWITCH SUPPORT PLATE, A
FOOT SWITCH SUPPORT PLATE, C
BOLT, SOCKET M8X25

WASHER, SPRING 2-8

WASHER, PLAINM 8

BOLT, SOCKET MSX10

WASHER, SPRING 2-5

WASHER. PLAINM 5

BOLT, SOCKET M4X12

WASHER, SPRING 24

WASHER, PLAIN M 4

118-BB4.651




V2 il (8 7 3 EBGh ) 1 oot swikeh pegal mechanism (Upton pars)

47y 388 / OPTION PARTS "

< itamang / For supply parts >

M

51

118-884-651
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V2. BERBAR (AT a AR5 | Foot switch pedal mochanism (Option parts)

REF NO CODE QTY [PFE NAME OF PARTS BM
1.2 544805101 1131770350 3-PEDAL FOOT SWITCH, 3
1-2-1 S38166000 37NN { FOOT PEDAL BASE
1-2-2 542867001 17345357314 TREADLE AUXILIARY PLATE
1-2-3 004400603 6(+4#931%°4X6 SCREW, FLAT M4X6
1-2-4 S38170001 3|7/ 6N 3 FOOT PEDAL SPRING
125 $44806000 13LL77hSIn-32493 3.PEDAL FOOT SW HARNESS ASSY
1-2-5-1 $44807000 1|30 720 SHN-32 3-PEDAL FOOT SW HARNESS
1-2-5-2 §36260000 KIPE 74" (A2 3 MICRO SWITCH, VX :PIN BUTTON
1-2-6 062301205 6n713X12 SCREW, PAN M3X12
1-2-7 228475000 1 10}570m° 7 1.9%89 TYING BAND 1.9X80
1-2-8 838174000 317IATE FOOT PEDAL
1-2-9 $38175001 KIS M E & ] PROTECTION PLATE, PEDAL
1-2-10 $38176101 3{x{ridInT 3 SPRING, PLATE
1-2-11 002300403 B6l+FA723X4 SCREW, PAN M3X4
1212 028030246 6|r 34" H"32-3 WASHER, SPRING 2-3
i-2-13 025030236 Glt7% " 41193 WASHER, PLAINM 3
1-2-14 S38177001 (737G FOOT PEDAL SHAFT
i-2-156 048050346 6| MA7ES RETAINING RING, E5
1-2-16 052400606 2(#7 v 3k 34%6 SCREW, PAN (S/P WASHER) M4X6
1-2-17 117936001 14|37 h+9. 4 RUBBEH CAP, 9.4
1.2-18 S38180000 133241721691 CONNFCTOR :172169-1
1-2-19 $38060000 1|3%25%177718X19 CONNECTOR CAP, 18X19
1-2-20 $38053000 317 27 MNG79F RUBBER CAP, NG79F

T HRmas 7 ~ For supply parts ~

3 S$49443000 1132901703641 CONTACT :170364-1
118-B84-651
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71 fGanls e / Accessores

70 2—8 -
<l e e
N~ /
\TLQD\_L 7
29 57— L
562 ~
56
a3 34
51

<M / For Supply parts >

01— g—403

e — e

07 @@- 408 404
= [+)

Poy g )| =

I .
91 92 93 9%

me.
4

" A7 385/ OPTION PARTS "

118-B84-910
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Z1. 1112 2 B81% / Accessories

BEF.NOQ CODE Q7Y b NAME OF PARTS AM

4 $38039209 t|3{an »72; OIL PAN ASSY

4-1 538040209 1|3{mny OlL PAN

4-2 154467001 1infadi?’ DUST OILER

4-3 037301215 21V 9L 3X12 TAPPING SCREW, PAN V M3X12
4-4 518093100 1]23kT4X4 WICK, 4X4 L=1100

5 109714000 S|4 NAIL

6 114486002 1V 3-94 OILER

9 143882001 20977y HEAD HINGE

10 014760622 2|7Hb 43575, 95 SET SCREW, SOCKET SM5.95

1" $48603000 2{M7° b 95T A RUBBER CUSHION

12 108714000 4% NAIL

14 122991001 179470290 ACCESSORY BAG

15 S06706001 1|3 SILICONE OIL

16 S00871101 3{#L°:B BOBBIN, B

171 SA1645025 1]14564601431073 NEEDLE 4PIECE ASSY, 1455646
17-2 S24511007 10]3%13355-01MR NEEDLE, 3355-01 MR

18 $10208001 1|4k mhg <1=0.4> MOVABLE KNIFE SPACER <t=0.4>
18 510208002 PRI 2] <1=0.5> MOVABLE KNIFE SPACER <t=0.5>
18 $10208003 1]4b g <t=0.6> MOVABILE KNIFE SPACER <t=0.6>
19 S$38045109 132728 HEAD REST ASSY

20 S49604000 2{b97° 95274 RUBBER CUSHION

21 109714000 2l NAIL

22 114483002 1 V45-22 OILER ASSY

23 555663001 1|3M3-973% OIL TANK ASSY

25 149173001 16073 934" 3743 SCREW-DRIVER, HEXAGONAL 3
26 142443001 1|3 ?71.9X52 SCREW-DRIVER, 1.9X52

27 118837001 1|37 99,3.4X70 SCREW-DRIVER, 3.4X70

28 101572101 13, 97,5.5X190 SCREW-DRIVER, 5.5X190

20 107779001 110" $6X7 WRENCH, 6X7

30 100887001 1]an" #9X9 WRENCH, 8X9

31 107780001 1AV F10X12 WRENCH, 10X12

33 1427210601 1|6h%& HAn"+3 HEXAGONAL WRENCH, 3

34 118064001 1]|ch24 Han' 14 HEXAGONAL WRENCH, 4

42 200190001 S|Ar17 & STAPLE

51 144226001 177N - HEAD COVER

<asbo-ABoxER{{ B> < Setting the control box>

52 $33006001 4|F2AN -4 MOTOR SPACER

S5 133740008 4|h525" LEEXTO BOLT, SQUARE M6X70

56 021060106 P ES Wl NUT, 1 M8

57 025060338 ALY N 546 WASHER, PLAINL 6

<BHESWHINHA> < Setling the power switch>

S8 032461606 21+ 13574, 5%16 WOOD SCREW, ROUND M4.5X15
59 S38044001 1y 141 HINGE PRESSER
W61 032422505 4[+ThE73574.1X25 WOQOD SCREW, ROUND M4.1X25
62 20013000t 3|12r)? & STAPLE

64 S41222101 1|v)% T8 NEEDLE BAR THREAD GUIDE, B
70 555633001 21+ 145 SWITCHING PLATE

71 032422003 2N 4, 1620 WOOD SCREW, ROUND M4.1X20
118-B84-910
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Z1. {8 & PB8I% / Accessories

REF NO CODE Qry ELAq NAME OF PARTS AM
<BRNA> <For Japan only >
75 555311001 A RMIN <12 BELT COVER ASSY. IM
75-1 S$51087000 1V MEAN -1 BELT COVER, IM
75-2 $38350001 WIMFIHIN KT LABEL, OPERATION JPN.
<RHA> <For Export>
75 555311002 1A BN - IM23 BELT COVER ASSY, IM
75-1 $51097000 13 B - 1M BELT COVER, IM
75-2 538349001 MFAY477 1, T4 LABEL, OPERATION ENG.
76 062401006 208" 14X10 SCREW, PAN M4X10
80 018405032 2|7 hkaxso BOLT, SOCKET M4X50
181 021400102 2[r7k17a4 NUT, 1 M4
©17avEma “ OPTION PARTS ”
91 559893001 1714 ME4. 37640X10 BOLT, SOCKET SM4.37X40X10
92 0216802062 1|+7b2%24, 37 NUT, 2 SM4.37
93 $59892001 417H4 MR, 37X40X5 BOLT, SOCKET SM4.37X40X5
94 025680232 2|7 b a0, 37 WASHER, PLAIN M 4.37
101 S08030000 1{Gk2-2"5AFB FUSE; 5A :FB
102 153242000 1{k2-2"6A FUSE, 6A
103 $48580000 1{GFUSE7AFB FUSE, 7A :FB
350 S51844000 1{PROME{4 343473 PROM ASSY, CONTROL 434
350-1 UA4817000 1IMOSLS 1 27€2001 EPROM:27C2001
351 S60400000 2] %7 LN 7R30X50 CONDRUCTIVE PAD, 30X50
352 S60711001 1{PROM 14Lnd PROM CARTON BOX
" HSHBS " " For Supply parts *
400 104450101 {3 bEB RUBBER CAP, 8
401 140392009 Hi{nra OIL CAP
402 S51461001 1| 5E,731% NEEDLE PLATE AUXILIARY PLATE
403 106629002 8l723y74.37 SCREW, SM4.37
404 §51459001 21%7 a9 AUXILIARY PLATE SUPPORT
405 062761012 4|47 1585-28X10 AUXILIARY PLATE SUPPORT
406 025060232 434 h° 3#a96 AUXILIARY PLATE SUPPORT
407 510091201 4|N){aks 343181 AUXILIARY PLATE SUPPORT
408 062680812 41F0"2437-40X8 SCREW, PAN SM4.37-40X8

118884 910

a2b
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Z2 . {4155 P{% / Accessories

REF.NO CODBE QTy A A NAME OF PARTS At

35 502763402 1|{b%r% (7320R COTTON STAND ASSY, 2DR
35-1 S$51283001 29085 SPOOL STAND BASE

35-2 150182000 2{27°=Avy) SPOOL MAT

35-3 551282001 1A b dy SPOOL CUSHION

35-4 S02777001 1N 47°035 tU1B PIPE D SCREW SET, B
35-4-1 150206002 1[e78° 5" 316 WASHER, PLAIN 16

354-2 538648001 1{6h7170U5/8 NUT, Us'8-28

35-4-3 150174000 1{370%077° COLUMN CAP

35-4-4 501005000 23" h RUBBER WASHER

35-4-5 S02747101 1N} SPRING

35-5 S40640001 IS 12741977 7% COLUMN PIPE W/CAP
35-5-1 150174000 1[3765177" COLUMN CAP

35-6 156112003 1|3760° 137D COLUMN PIPE, D

357 150173003 13345734 COLUMN IOINT

35-8 521798001 2|37° 635 7l SPOOL & SCREW SET
35-8-1 150179002 2(27°-#% 9B SPOOL SHAFT, B

35-8-2 028050246 2|0V h x2-5 WASHER, SPRING 2-5
35-8-3 021500106 2[153745 NUT, 1 M5

35-9 502778002 A2 -ngAa™ -2 SPOOL HOLDER, 2

35-10 S02786002 HALIR Noh 932 SPOOL HOLDER. 3

35-10-1 S02787002 ALIR AChT -2 SPOOL HOLDER, 4

35-10-2 150183000 2l pdnah 271 THREAD HANGER BASE
35-10-3 142990001 212Lh 777 THREAD BUSH

35-11 540641001 L LA V> P28 VY Y SPOOL SHAFT & SCREW SET, A
35-11-1 021500106 411221245 NUT, 1 M5

35-11-2 062501406 1| 35X14 SCREW, PAN M5X14
35-11.3 $59931001 1i+n"IM5X32 SCREW, PAN M5X32
35-11-4 062501406 2[Fn"35X14 SCREW, PAN M5X14
35-11-5 026050136 2§e7¥ h 335795 WASHER, PLAIMS 5
|67 S$49602201 PR -F 1tC EYE GUARD SET, C

67-1 544493101 1P =b"73 EYE GUARD ASSY

67-1-1 §44483001 1IN 093 HINGE ASSY

67-1-2 $44485001 1|74h"~F" EYE GUARD

67-1-3 061660806 2[¥73318-490%8 SCREW, FLAT SM3.18-40X8
67-1-4 021660102 21r/My23.18 NUT, 1 SM3.18

67-1-5 025030232 2{k54°H7 3593 WASHER, PLAIN M 3

67-1-6 S44486101 1|74h =k 85" -A EYE GUARD HOLDER, A
67-1-7 062670512 2{r~3357-40X5 SCREW, PAN SM3.57-40X5
§7-2 062671016 2{1~71357-40X10 SCREW, PAN SM3.57-40X10

118-384-910
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AAL. (TB7Z 2y F AL Mtzubk / Attachment set

REF.NO CODE Q7Y LA NAME OF PARTS RM

" KR hEMEE" "Thread breakage detector
715K <Rotary-type>

1 543833109 1T VHA 1Y 2ER TR. BREAKAGE DETECTOR SET, R

11 543834109 1[A-F)-1H5LH7 78 TR. BREAKAGE DETECTOR ASSY, R

1-1-1 $18032001 1|1 L0177 350003 DETECTOR BRACKET ASSY

1-1-2 144504001 21b 7% THREAD GUIDE DISC

1-1-3 146206009 1[4bPA187391 DISC PRESSER, T-GUIDE

1-14 146058001 1P rodAn' PRE-TENSION SPRING

1-1-5 146059001 1|7 brvaastn PRE-TENSION NUT

1-16 146060000 1PN % SPRING

1-1-7 155510001 1[4bFG5FYE TENSION NUT

1-1-8 157255100 1|77 -Y-A PULLEY, A

1-1-9 025030135 eI 5" 3393 WASHER, PLAINS 3

1-1-10 048020342 1R ATE2 RETAINING RING, E2

1-1-11 543835100 11 bRV IA -3 SENSOR ASSY

1-112 S18037009 1je4-hn - SENSOR COVER

1-1-13 062301616 (A" IM3IX16 SCREW, PAN M3X16

1.2 146080000 1[2-b"7771 CORD BUSH

118-804-9444
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p. AHARBIEBSTH — & DIFFERENT FARIS LIS

(7-434C, 435C L3 TR RE XN TOETOTCERVAGICIEM L E L.
10 following are standard gauge pans according w cach spudification.

12500 A DEMGAL. KE-430CHTF Mk T L & TY. wORRIL, BAS-3NF 7O SARTBFI - &6ATY,
in the followlng table, parts marked with % are cammon with the LK3-BA30E; parts with ¥ are common with the

BAS-311F.
™~ ~ {4
~. el S VA Y- T~ Spec. | ¥ BRIMA
~ Spec. p
[LES ~ For seal hoft & ~. For seat bell
>ant name ™~ Parl name S
K-100) * | |(H-25) *
HUR (23.6) BERRA
Jeedle hole plate 540217-001 Thread guide, m-bar
©09) YTy % $02439-001 B
F-18) )
K> 4r— A4 Bobbin
;ase assy S00691-401 B (Z-17-1) W
ERI% 21 i}
.............. SO RTINS Needle assy DP X17 #25
F28) 0 T i
KL MTUR SA1645-025
:Spring 500711-101 B
- T ool @20 .| ¥
{(F-29, 30 ‘8t
e - Rty 181937001  Needle 0P 17425
§5cmw b i isaceassesanaerocoaresann : 145645_025
g @ 181938-001
gy
ORI
:Anti-spin spring S01767-001
@ \ o8 | F5voeENm | T5LoENM
i ~OFE% | Blank for Medium | Blank for Heavy
'F-20) * gﬁ -weight materials -weight materials
Sobon #2757 * *
i S00871-101 B 8X TS v
=g f Work clamp blank 434-1R 434-2R
@ §42030-001 $42032-001
g;gtﬂ ® a3 ¥ 43820 ¥
3otary hook SA2036-101 ® 542031-001 $42033-001
assy, w/box —
BURIS D * *
‘H-14) * Feed plate blank
REFFIZh 434-1 434-2
Spring tension E $06548-001 $42034-001 $42035-001
'H-10) *
RIRY 1T
Thread lake-up 144588-001
spring %
'H-21) *
) %a0F R
Spring,tension 107606-001
@
118-B84-Sp




Ga. 7 — vHlda—Tif / Lauge parts List

<F-vas>

F72a 07—~ JURICRRDLDHHYET, WA LBYERIL. LTFOHSDYICKVET.

<X LK UK
< Gauge parts >

The following are provided as oplional gauge parts.

Each work clamp pair are used in combination with the feed plate directly below them.
* Work clamps and feed plate

[ 1 {C2-905) 4"~ M 434E MK2 / Gauge assy, 434E MK2
R 153493-001 $54984-001
L 153498-001 RABER (C2-905-1) HYBBRL / Screw
. et K11 KN / Home position standard plate (C2-905-2)
mx 2 $52100-001 $49955-001
Work clamp CTE,
103 i/d o N
153503-001 -+ —*——+ R + |
e | Bt v E
Feedplate | |, 2 - __'t_i__"_ 4
JU\T%OB , s
103

(K-100) 8: 73R / Needle hole plate

A | $10211-001

AF| $51449-001

BZ| S41013-001

D | S20997-001

E | $10212-101

£D| $30925-001

Is
ic

4
:

G2

918

(s

!
i
NS

SEw)
—-104
02.6

Il
1]

1 [~ |28
{ Bt mes

! For Heavy
-weight materials )

G0
.ol _
B34

3
@2.6

F | 510213-001

FD| S30926-001

FM| S49980-001

H | $30450-001

L | 525127-001

M | S34348-001

]
=°

822

|3

&

==

210
| a22 |
I

==l

&S
92.2
]

( hEhAEE
/ Far Medium

-weight materials )

neﬁ

R

2028

:;‘_ | 4.8

3 | S40217-001

Ceo

p6
234

N les

118-384-Ga

as7 06.5
| B3.3 l‘gil '
Rl 2 N il 2

62




Wa. #2455 AL / Warning labels

%5 7 XJL / Warning labels nn% / Name of parts Size(mm) Code
NI BIES I - H 40X 64 | 538353-101
/ﬁ\ mem, Jommee e [ 1 | abel, elec. shock 4 Jang 45X118 | S38352-101
[ s [
BBHTHNET S,
Sanacras PMFERSNI - T 40 X 64 $38350-001
zk,nmmnhi.
l.abel, operation Eng. 40 X64 S38349-001
PE<2—2
PE Label. PE 7.6X12.5 | S37059-001
—AN—7
> d12 S37060-001

Label, grounding

63
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%51/ INDEX

CODE | REF.NO Page CODE | REF.NO page CODE | REF.NO Page CODE | REF.NO Page
002300403]1.2-11 52 |1 021400102(81 56 11048050342(1-10 24 11070698850 |16 10
004400603]1-1-5 50 1] 021400106 |52 42 11048050346)1-1-14 50 22 10
0044006031-2-3 52 40-10 46 1-2-18 52 §|071047650 |5 10
008400604 )1-22 36 || 021400206|1-6 36 || 048060342,32 26 11072630260 {8 4
011679312410 211021500106 |21 44 1104807034219 26 1076600800 |3 18
014680622 |91-6-2 14 35-11-1 58 |1 048100142]1-4 24 11081007070 |65 6

19 24 35-8-3 58 |} 048150142110 4 11087310815 |1-1-5 48
42 281]1021660102167-1-4 58 ]| 04818014219 10 §§087311015 |1-1-8 48
014680632}8-2 26 [§021670202(5 30 }]048200142(9 18 110911700092 |1-5 34
01471052212 30 14021680202 1-24 24 |1048350242152 4 11093650008 {1-3 34
014760622|1-7 10 92 56 || 052400606(1-1-15 50 }1093650032 |1-4 34
6 10 1102175030219 3o 1-2-16 52 | J0A4301005 |1-13 34
7-4 10 | § 025030135{1-1-8 60 [1060670412(6 30 1-26-18 | 36
11 10 §§ 025030232 {30-1-8 44 11 060670512116 20 §]0A4400605 |42 42
14 10 67-1-5 58 |} 0606706124 22 1]|0A4400805 [1-1-6 48
20 10 1] 025030236[1-2-13 52 6 22 {|0A5400806 | 1-9 36
26 10 | § 025040232 |35 10 || 060670812158 2 17 46
29 10 91-10 14 11060680712|32 10 JOA5401 006 |11 46
4411 12 1] 02504023614 30 |{060681212(20 16 41 46
91-9 14 51 42 5 26 43 46
25 16 1-1-16 50 1§061660806{67-1-3 58 5 48
10 18 1-12 50 || 062020806 |40-4 46 | JOA5401206 |1-10 36
12 18 §] 025050236 |1-9 §0 [1062300612|43 30 1-5 36
33 26 | ] 025060232 |46 8 140623008068 46 | |0A54016086 |50 42
10 54 48 14 1-2 48 110A5403006 | 1-8 36
014760632128 22 406 56 |1062301205(1-1-8 50 § JOA5501205 120 44
014770622|3 4 3] 0250602365 42 1-2-6 52 | [100022004 [1-26 24
14 4 1102606033657 54 |1062301616(1-1-13 60 11100022005 |25 26
16 18 | § 025080232 155 4 |1062302506{30-1-6 44 26-3 26
33 18 39 8 1-1-21 50 76 28
2 26 §§ 025080236 (1-6 50 || 062400616]40-6 46 11100032004 143 10
23 26 |1 02568013217 34 §]1062400806(2 34 51 26
01478062216 4 1] 025680232 154 12 11 062401006(76 56 11100136001 {20 22
17 4 1-27 24 1| 062401216(40-7 46 1-20 24
01768051216 ? 4 24 {]1062501406{35-11-2 | 58 |{100242003 |20 4
49 8 94 56 35-11-4 | 58 {§100250001 {13 4
018061436 |56 28 || 025900232159 4 || 062670412131 22 100360003 |101 28
66 28 §] 026040236 |40-8 46 1] 062670512]28 20 | §100402004 |17 22
4 42 |1026050136{35-11-5 | 58 39 20 1-7 24
018062022 {41 8 || 62803024230-1-7 44 52 20 | |100645003 {103 28
22 30 11028030246 (1-2-12 52 13 46 35 30
018062522 |42 8 | 1028040246(30-5 8 67-1-7 58 |[100887001 {30 54
018063022 |44 8 13 30 | 062670612|55 12 }J101572101 |28 54
01808253614 50 15 32 24 22 11101706001 [3-2 10
018083022 |37 8 1-11 50 || 062671016{67-2 58 ||102571003 |104 28
01808403254 4 110268050246 {1-8 50 1] 062680512|1-18 24 1$102630001 [18 4
018400622191-11 14 35-8-2 58 |} 06268061238 10 1104449001 |11 2
31 20 | 1028060242 {45 8 38 18 §|104450101 {4 2
01840063234 10 || 028060246 |7 42 3 24 10 2
018400836(12 3c §| 028080242 {56 4 11062680812116-8 4 301 16
018401236130-4 8 38 8 16-8 4 400 56
1-10 50 {} 028080246[1-5 50 408 56 (1104521002 |32 18
018401636 |9 32 1028580242 |22-6 26 || 06268101226 2 |}1104567101 |22 20
01840252213-2 46 §]1032422003]22 44 24 10 §§104821001 |30 2
01840503280 56 71 34 §] 0626812122 24 §1105812003 |63 6
01850102250 14 11032422505 |61 54 |} 06268141216 34 15 26
018501036417 50 1032461606 |58 54 1] 062710612}2 22 14106629002 15 2
021060102113 8 1] 037301215[4-3 54 {1 062710812|710 2 403 56
63 28 11048020342[1-1-10 60 2 32 11107038003 |81-15 14
021060106 |6 42 1}048040342191-20 14 §} 062711012142 2 11107148001 |5 20
56 54 1]04805034291-8 14 |1 062761012405 56 11107321003 {11 32




F25] / INDEX

__CODE__ | REF.NO page CODE | REF.NO Page]] CODL | REF.NO Page CODE | REF.NO Page
107606001121 22 |§ 145646025 |26 4 1]1153391001|47-1 12 11.J02657001)2-2-3 0
107773001129 54 1] 145751001 (39 18 || 153393001 |4 10 2-3-3 a0
107780001 |31 54 11146058001 | 1-1-4 60 |1 153403002|904 14 2-4-3 40
108802001 |1-4 10 | ] 146059001 [1-1-5 60 f1 153596001120 26 2:7-3 40
109235002]24 2 |1 14606000031-1-6 60 [] 153924001|1-3 10 || J80OB6B001 {1 18
1097140005 54 |1 146080000|1-2 an 45 20 11 S00554000(1 17 36
12 54 1] 146206009 |1-1-3 G0 |} 15446700144-2 54 [ S00691401(18 18
21 54 |} 147777000 |16- 4 1] 154514001(40-9 46 }] 500705001147 26
110168001 {91-22 14 16-9 4 1] 154528001|1-12 24 §1S00711101§28 18
11023300171 28 11148133001 |44-4 10 }{ 154596000{21 26 | So0831101(28 18
110367001 |31 26 §1 148738000 |4 20 f] 15459900016 26 §1500871101§20 18
11114000250 26 $ 40 20 |} 155055001)3-1 46 16 54
113006001 |55 20 41 20 1115516700217 30 { [ S01005000(35 4 4 58
1142940019 22 1148847001 113 26 |} 155510001}1-1-7 60 || S01767001]19 18
11448300222 54 23 44 1] 155578000}21 4 11502354001 |24 26
114486002|6 54 }{ 148851001 |1-21 24 §1 156076101 {441 10| | S02439001 |25 22
115186001 |19 22 |1 149173001 |25 54 |1166077001|44-7 12 |] 502460001 [13 18
116920001 |9 4 11149482001 |23 30 11 156080000(|44-8 12 1] 5026520017 26
116922001 [12 22 §§ 149796001 |10 44 11156108001|44-5 10 §§ 502654001 18-1 26
117934001 |6 2 |] 149809000145 42 11156109001 [41-6 12 |1502747101]35-4-5 58
18-3 2 48 42 [1156112003|356 58 | 502763402|35 58
117936001 ]1-1-17 50 J1150173003135-7 58 || 157255100(1-1-8 60 |} S02777001[35-4 58
1-2-17 52 || 150174000(35-4-3 58 || 157968001 (1-17 24 11502778002|35-9 58
118064001 134 54 35-5-1 58 §| 15890700150 4 11502786002]35-10 58
118837001127 54 11150178002 35-8-1 58 {| 158909001158 4 11502787002(35-10-1 58
12044800111-13 24 || 150182000)35-2 58 || 15857410111-19 24 11503800001 91-18 14
120990001§1-14 24 11 150183000}35-10-2 58 || 15880500115 22 {1504897000]12 44
12299100114 54 ] 150206002 |35-4-1 58 || 159905001 |62 6 11505822001 |22 18
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